



DATE	19.03.2014
DOC.NO	F32
PAGE NO	1
REV.NO	0
REV.DATE	0.01.1900

### CERTIFICATE OF ANALYSIS

Product : Lamination

Product Description : BIFLEX SPUNBOND BLUE NONWOVEN FABRIC ROLLS  
Raw Material : 34 gr/m2 sb ,20 gr/m2 pe film ,2 gr/m2 adhesive  
Application on Fabric : SB+PE FİLM  
Treatment :  
Fabric Colour : BLUE  
Customer Name :  
Weight : 56 GSM  
Width :  
Packing : PE BAG WITH LABEL

PROPERTIES	TEST METHOD	UNIT	TARGET	
WEIGHT	NWSP 130.1.R0 (15)	gsm	56	
THICKNESS	NWSP 120.1.R0 (15)	mm	0,22	
TENSILE STRENGTH	NWSP 110.4.R0 (15)	N/5 cm	MD	114,0
			CD	57,5
ELONGATION AT BREAK	NWSP 110.4.R0 (15)	%	MD	111,3
			CD	94,8
HYDROSTATIC HEAD	NWSP 080.6.R0(15)	mm		
AIR PERMEABILITY	NWSP 070.1.R0 (15)	l/m <sup>2</sup> /s(200 pa)		
ABSORPTION	WATER OIL	NWSP 010.4.R0 (15)	%	

#### Tolerances For The Avarage Results

Weight	± 5 %	<b>Roll Tolerance</b> <b>Length</b> : - 0 / +5% against target / ordered lenght <b>Width</b> : Up to 150 cm in width = -0mm/+5mm Over 150 cm in width = - 0mm/+10 <b>Splice</b> : Maxium five splices per roll
Thickness	± 10 %	
Tensile Strenght	± 15 %	
Elongation	± 15 %	
Hydrostatic Head	± 15 %	
Air Permeability	± 20 %	
Absorption	± 20 %	

The product is wound onto cardboard cores and then wrapped in polyethylen film. Bar code labels with product code, description and lot details are applied to the outside of each pack and a small label is applied to each roll. Suitable sized rolls may be palletised and the pallet load cling-wrapped

Preperation Date  
**30.03.2018**

QUALITY CONTROL APPROVED  
**ZEYNEP TIBBİ CİHAZLAR**  
**VE SAĞLIK ÜRÜNLERİ SAN. VE TİC. LTD.ŞTİ.**  
Mahmutbey Mah. 2567.Sk. No:1 İş Yeri No:11,21  
Bağcılar / İSTANBUL / TÜRKİYE  
Tel: 0212 445 45 25 T.C.Sic.No: 794704  
Güneşli YD.: 997 067 1942